2% T ki B 3R *1
11-0197-00-00-00
S/N Order Code Part No. English Description | QTY Remark
2 5.05. 01. 15. 1069 11-0190-02-00-00 Framing Assy 1
1 5.05.01. 01. 0835 11-0197-01-00-00 Base Box Assembly 1
11-0197-01-00-00
S/N Order Code Part No. English Description | QTY Remark
HY1466/2001V110 (5. 02. 03. 01. 3484~ PP
28 | 5.02.02.01.4565-100 | 0-0, PCB1492-0-A, 6. 04. 03. 99. 0059, @ she 1 dimming
Software
5 1C)
HY1466/1001V110 (5. 02. 03.01. 2645- e
27 | 5.02.02.01.4564-100 | 0-0, PCB1088—0-B, 6. 04. 03. 99. 0027 alf-finished 1C 1 [display, fan
’ > ’ Software
Ik E-T0)
26 |5.01.03.02.0173-A-Y0 T90-01C-02 Upper Cover 1
25 5.01.02. 11.0012-A-Y0 T90-01B-01 Framing Fixing Screw 2
24 6. 02. 01. 03. 0039-A T90-01C-07 Sliding Block 4
SUNON EE92252B1-000C-G99 (DC24V
23 6. 04. 16. 02. 0087 5. 1W 51. 5CFM 34D8) DC Fan 1
22 6.02.02.04.0071-A | TB-WS300-01 FF{iFEBA%E (0 40° Quakeproof Rubber 4
21 |[5.01.01.01.9257-B-J0 T90-01A-06 Holder for Fan 1
20 6.04.19.01.0111-A T90-01-02-00 Radiator 1
CLU048-1818C4-573H5K2 Ra>90 (fi&
19 6. 04.05.03. 0360 5700K (x 0.3287 . v 0.3417/+ LED !
04X COB Citizen FI{4je minet .
6. 04.21. 01. 0160 ‘ Backet for Light S 1
18 Hoder=7 %41 FrCLU048 IR acker tor Lshb ouree
17 5.01. 02. 09. 1028-0 T90-01B-02 Lens Fixing Block 2
16 | 5.02.03.01.3369-0-0 | HY-WIEC-1715-01-1 (LJB0361-0-A) PCB Assembly 1
GSGS-LENS-1446-002 Ri4l4isk P65
15 6.03.02.01.0127 Bk (JL4E TH-0A2103) Lens Assy 1
14 15.01.01.01. 15223-0-J0 T90H-01A-03 Fixing Board for Lens 1
EDS250-6328P (IN: 100-240Vac
13 6. 04. 11. 04. 0325 50/600-0UT-63V 3. 3A 28V 1. 54) Power Supply 1
12 [5.01.01.01. 15129-0-J0 T90H-01A-01 Fixing Board 2
11 5.01.01. 01. 8478-0 F250-01A-50 #hifd: Friction Disc 2
10 |5.01.02.09. 0522-A-Y0 F250-01B-29 Outer Locating Holder 2
9 |5.01.01.01.9249-0-Y0 T90-01A-11 Handle 1
8 |5.01.01.01.7814-A-Y0 F250-01A-18 Handle Spacer 2
M10-BZ%Y JB/T7270. 12-94 (252-2) Ha 4 )
7 6.01.06. 04. 0157-0 e WG > Adjustable Handle 2
6 |5.01.03.02.0172-F-Y0 T90-01C-01 Floor Stand 1
Y 1l % iR
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R 45T T S %2
5 6. 02. 02. 02. 0003 & 15X8 R Machine Leg 4
4 | 5.02.03.01.3484-0-0 | HY-WIEC-1780-01-2 (PCB1492-0-A) PCB Assembly 1
3 5.01.04.01.0029  |M5X30 WiilM342 (TBO3-001-M5X30-3S) Hex Spacer 4
2 | 5.02.03.01.2645-0-0 | HY-WIEC-1378-01-1(PCB1088-0-B) PCB Assembly 1
1 5. 05. 01. 04. 0856 11-0190-01-02-00 Side Plate Assembly 1
11-0190-01-02-00
S/N Order Code Part No. English Description | QTY Remark
8 5.01.01.01.9107-0-J0 FPAR7Q-01A-04 XLR Socket Fixing Board 4
7 5. 02. 04. 04. 0059 PCB0211B_B0OO XLR Assy 1
6 6. 04. 12. 04. 0066 NAC3PX ~BHfiJE PVC P Power Socket 1
5 6.04.20.03.0015 | 5T 250V 3.15A ZEI B%E§ ¢ 5X20mm Fuse 1
4 6. 04. 12. 17. 0007 FH-B02 (250V/10A ¢ 5X20mm) Fuse Tube Holder 1
R ”
3 5.01. 04. 02. 0002 M?iik?BOBf%gS;M5X8%%¥§§§%i}\ Hex Spacer 4
2 6. 04. 18.09. 0017 9b%§8mm,P§§§2#;;$§£i£§4mm$%ﬁéﬁﬂ Switch Cap 4
1 |[5.01.01.01. 15276-0-YO T90H-01A-04 Base Side Plate I 1
11-0190-02-00-00
S/N Order Code Part No. English Description | QTY Remark
13 |5.01.03.02.0174-B-Y0 T90-01C-03 Side Cover 1 1
12 |5.01.03.02.0175-B-Y0 T90-01C-04 Side Cover 11 1
11 6. 01. 06. 04. 0029-A TB05-021 M4X8 4 #EHEH A Thumb Screw 2
10 |5.01.01.01.9258-A-Y0 T90-01A-09 Seal Plate for Gobo 1
9 |5.01.01.01.9261-B-JO T90-01A-10 Profile Bracket Plate 1
8 5.01.01. 01. 9616-A T180-01A-07 Preforming 1 for 1
Profiling

7 |5.03.01.01.1088-0-NO |  T250-01C-06 FF{RFABRABS I (5, Profile Handle 4
6 5.01.01. 01. 9262-C T90-01A-12 Profile Filter 4
5 |5.01.01.01.9254-0-J0 T90-01A-03 Profile Baffle 4
4 | 5.01.01.01.10185-0 T180-01A-09 Pref;igi?fiié for 2
3 6.01. 05. 92. 0087-B T250-01Q-01 M (n, 54 C“ttigfaiigggr?EESSi“g 4
2 5.01.01.01. 15128-0-J0 T90H-01A-02 Spring Pressing Plate 1

6.03.02.01. 0153-A

GS-LENS-1446-003 J54l453k D110
S (JLYETW-0A1646) A

Rear Lens Assembly
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